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2—1. HFFFEESMMERIABEFI & 0O LE#EZEHXER
(1) EAXBE (Test Recipe)
ENBREPDM (& 5%ffi12) (EPDM) 100 (Z=2B)
HAFA—HR>TSvH (Carbon Black) 50
FIo2FoRTOLRLFAIL (Process 0il) 5
N (Zn0) 5
ATT Uk (Stearic Acid) 1
R (Sulfur) 1.5
AR A F (Accelerator) Bl &
(2) AE&#EE (Test Results)
No.
BE 1 2 3 4 5 6 Ji
YowS—EM—7 | 4.5 - 3 - ) - -
(BEBX) e
Y bS5—EM—2 | - 4.5 - - = TRA 0.5 | TRAO. 75
it & A - - 4.5 - - |BZ 2.5[TE0.75
fo4t & B - - - 4.5 - /M 0.5[TTO0.75
#hrt & C - - - - 4.5 - M 1.5
& it 167 167 167 167 167 166 166. 25
L—=—Xa—FHE (Mooney Scorch Test) : M L1, 125°C
Vm 49.5 43.0 42.0 38.0 40.5 44.0 42.5
ts (min) 2.1 5.7 6.6 11.0 7.1 4.0 3.7
t 35 (min) 4.2 9.0 10.4 19.6 11.3 7.1 8.0
t A30 (min) 1.5 3.3 3.8 8.6 4.2 3.1 4.3
Fa15RAMA—42—ER (Curelastometer Test) : 6 ==+3° , 2mm, 160°C
t 10 (min) 0.2 0.9 1.0 1.8 1.3 0.8 0.8
t 90 (min) 5.3 6.1 8.3 7.9 8.6 9.9 4.9
too— t10 (min) 5.1 5.2 7.3 6.1 7.3 9.1 4.1
MILDE (N-m) 5.2 5.0 4.9 4.4 5.0 5.0 5.4
SI3REHER (Tensile Test) : 160°C x 10min. 7' L X in&k
T8 (MPa) 19.3 18.3 18.3 16.8 18.6 18.6 16.3
EB (%) 490 440 460 450 490 450 330
M 200 (MPa) 1.1 7.5 1.2 7.0 7.3 7.4 9.5
M 300 (MPa) 11.1 11.9 11.0 10.8 10.9 11.6 15.1
Hs (JIS, A) 70 12 72 70 73 68 74
5|24k E& - 160°C x 10min. 7 L X &k
TR (N/mm) | 38.2 | 343 | 3.3 | 37.2 | 37.2 | 36.3 | 32.3
JI)L—LEREE* (Blooming Test) : 160°C x 10min. 7 L X bk
r.tx 7days | o ] o] o] x | o | o | o©
*TI—LHOFHE; O : TIL—L%L
A PO TIL—LHY
x : TIL—LK




2—2. ZEEEABR

(1) EAXBE (Test Recipe)
ENB&REPDM (& >5%ffi12) (EPDM) 100 (E=ER)
HAFA—R>TSvH (Carbon Black) 50
FTIOTFURTOERTAIL (Process 0il) 5
e (Zn0) 5
ATTY UBE (Stearic Acid) 1
R (Sulfur) 1.5
b5 —EM—7 (Accelerator) B 52
(2) HERFEER (Test Results)
No.
HE 1 2 3 4 5 6 Ji
HotS—EM—7 2.0 2.5 3.0 3.5 4.0 4.5 5.0
L—=—X2—FKE&R (Mooney Scorch Test) : M L1, 125°C
Vm 42.2 | 43.7 | 45.0 | 45.0 | 45.8 | 46.2 | 46.5
ts (min) 4.3 3.5 3.2 3.0 2.8 2.6 2.6
t 35 (min) 6.0 5.2 4.6 4.4 4.1 3.8 3.8
t A30 (min) 1.7 1.7 1.4 1.4 1.3 1.2 1.2
FaS5RAFA—42—5ER (Curelastometer Test) : 6 ==+3° , 2mm, 160°C
t 10 (min) 0.4 0.4 0.3 0.3 0.3 0.3 0.3
t 90 (min) 7.8 6.8 6.8 7.0 6.6 5.4 5.6
t 90— t 10 (min) 1.4 6.4 6.5 6.7 6.3 5.1 53
LY B (N-m) 4.8 4.9 5.0 4.9 4.8 4.7 4.7
5|3EiRER (Tensile Test) : 160°C X 10min. 7 L X ks
TB (MPa) 19.5 | 18.5 | 18.6 | 18.0 | 18.2 | 18.1 18.2
EB (%) 560 520 500 420 450 450 440
M 200 (MPa) 5.8 6.2 6.7 6.9 6.9 6.8 6.9
M 300 (MPa) 9.7 10.5 | 10.5 | 11.2 | 11.1 11.0 | 11.1
Hs (JIS, A) 12 12 12 12 12 73 73
JIL—LMERER* (Blooming Test) : 160°C x 10min. 7 L X k&
r.tx 1 4days | O] o] o] o] o] o] o
*TI—LHDOFFE; O : TIL—L%L
A P TIL—LHY
X I — LK




